

Test Report**No: SHCPCH200808301-2****Date: Sep 02 2020**

Client name: Jiangxi KingPowder New Material CO.,LTD.
Client address: No.97, West Jinling Road, Economic and Technological Development District Ganzhou Jiangxi Province

Sample name: Bnitril N-6
Date of manufacture Valid Period or Batch/Exp.Date: 20070701
Manufacturer: Jiangxi KingPowder New Material CO.,LTD.

The above information and samples are provided and confirmed by the customer, and SGS is not responsible for confirming the accuracy, appropriateness and/or completeness of the information provided by the customer.

SGS job No.: SHCPCH200808301-2
SGS reference No.: SHACPCH2016823301
Date of receipt: Aug 25 2020
Testing period: Aug 25 2020~ Sep 01 2020

Test(s) requested(selected test(s) as requested by applicant), test method(s), test result(s):
Please refer to next page

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and this document cannot be used for improper publicity without approval of the Company, not be allowed to copy testing report (except for copy of full text) without written approval.

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co.,Ltd



Authorized Signature Angela Yu

Test Report

No: SHCPCH200808301-2

Date: Sep 02 2020

The test results are as follows:

Remarks :

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)

Arsenic

Test Method: Refer to Safety and Technical Standards for Cosmetics 2015 Part 4 section1 article 1.4 method I, analysis was performed by AFS.

Test Item(s)	Unit	MDL	Test Result(s)
Arsenic	mg/kg	0.1	ND

Cadmium

Test Method: Refer to Safety and Technical Standards for Cosmetics 2015 Part 4 section 1 article 1.5, analysis was performed by AAS

Test Item(s)	Unit	MDL	Test Result(s)
Cadmium	mg/kg	1	ND

Mercury

Test Method: Refer to Safety and Technical Standards for Cosmetics 2015 Part 4 section1 article 1.2 method I, analysis was performed by AFS.

Test Item(s)	Unit	MDL	Test Result(s)
Mercury	mg/kg	0.05	ND

Lead

Test Method: Refer to Safety and Technical Standards for Cosmetics 2015 Part 4 section 1 article 1.3 method II, analysis was performed by AAS

Test Item(s)	Unit	MDL	Test Result(s)
Lead	mg/kg	5	ND



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Test Report

No: SHCPCH200808301-2

Date: Sep 02 2020

Sample Description: Sample in bag



In the territory of the People's Republic of China, the test report shall only be used for client scientific research, teaching, internal quality control, product research and development, etc... and just for client internal reference.

*** End of Report***

